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Sample Name LiFePO4 Battery Sample Model
ML g = IR A RE R AR A IR A 7]

Testing laboratory

Guangdong ESTL Technology Co., Ltd.

S0 = kit
Testing Address

JTARAR AR SE TR Ll X — %95 1Mk L6101, 201-208 & .
1H2%.70101% .
Room 101, 201-208, Unit 1, & Room 201, Unit 4, Building 1, No.9/Room 101, Unit 2,

Building 1, No.11, Zongbu 2nd Road, Songshanhu Park, Dongguan, Guangdong,
China

4201 E 1LY

ZHEHRAL TRIITI S 1 T REVEAT IR 2 7]
Applicant Shenzhen GSL Energy Co., Ltd.

R T T Db e 2 K 3 o _
AT ] TRYNTH e i X O R 22 5005 Hrm 1 A601-602

Applicant Address

A601-602, Building 1, Tianan Cyber Park, Long Gang Central City, Shenzhen,
Guangdong, China

CVRI e WD IH AR (7R ARAF

Manufacturer Guangdong GSL Energy Tech Co., Ltd.

AR A Mk RO T 8 BH XA KA T WL 58 5 125 ] 58-10/2

Manufacturer Floor 8-10, Building 2, N0.58, Xinjian Road, Qiuchang Subdistrict, Huiyang District,
Address Huizhou, Guangdong, China.

CERNG YRS X VA T ¥ e YR AT PR A 7]

Factory of Cell

RUIPU ENERGY CO., LTD.

kv Standard

oA CRIAFR T S-EBIT B 1E15538.37

UNITED NATIONS the "Manual of Test and Criteria"
(ST/SG/AC.10/11/Rev.7+A1:2021) Section 38.3.

Feke H Y

Date of sample
receipt

2024-01-02

K H
Tested date

2024-01-02 to 2024-01-20

K36 4518 Test conclusion:

AR T 6 2 0 e

VRA PR A P A MBI B ra i, RIS I CRIG AR HE T - BB ITIZ 1IE15538.3

AT, BN ETE, WSS RAF AR R ER

The LiFePO4 Battery submitted by Shenzhen GSL Energy Co., Ltd. are tested according to UNITED
NATIONS the "Manual of Test and Criteria"(ST/SG/AC.10/11/Rev.7+A1:2021) Section 38.3. The test items
are full items. The test results comply with the relevant requirements of the standard.

il Tested by

AT

# % Reviewed @

S A

Z¥45: 03-S017-1C
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BE 15 B Sample Information
SRR HL TS MERE
L 51.2V A 100Ah
Nominal Voltage Rated Capacity
SHix H A
it 5.12kWh aka .
Watt-hour Trade mark
| ; R 2% :
N 71 HL R 1) P, 56V | 2 b L Py
Limited Charge Voltage Discharge Cut-Off Voltage
. R RREE 78 FL FL
75 HL LI ToRE R
20A Max. Continuous S0A
Charge Current
Charge Current
. . i R ARF 32 T8 PR FL I
T ISP - JiL
. 20A Max. Continuous 100A
Discharge Current )
Discharge Current
AINEN MIYANR
s 5000mA L 580mm*390mm*200mm
End Charge Current Battery dimensions
rUSILRE A
RERS CB56-100Ah BOER 100Ah
Cell Model Cell Rated Capacity
HETT

Compound mode

16S1P

Description of the sampling procedure: /

HURERE P UL /

Description of the deviation from the standard, if any: /

TR AT B bR AE TR B /

Remarks/#& 7 :

1. AR BLRARE N

Throughout this report a comma is used as the decimal separator.
PROREL, FER R, NAER TR
As for the Verdict, “-” means “no need for judgement”’, “P” means “pass”, “F” means “fail” and “N/A”

2. FE RS HR A A

means “not applicable”.

rE

Z¥45: 03-S017-1C
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / &= &
(D

T.2: Thermal test / i5. R %
T.3: Vibration / &3}
T.4: Shock / #pif;

T.5: External short circuit / 4}
B

T.6: Crush / 7 /k-ormpact/dE
++

T.7 Overcharge / it 78 5,

T.8: Forced discharge / & |
JisCHR

Bl1-B4

C1-C10

B5 - B8

C11-C30

The samples’ state is good.

FEARIE R4 o

Large Batteries of B1~B2 B5~B6 are full charged state after
first cycle;

KA ZHB1~B2 B5~B6 25— AN 7 o Ja i IR A4S
Large Batteries of B3~B4 B7~B8 are full charged state after
25 cycles;

KA 2 B3~B4 B7~B8 25 G H Ja i HUIR 255
Rechargeable component cells of C1~C5 are 50% charged
state after first cycle;

A 7 HL G HLES CL~CE N 38 — N 78 HE A 3 /5 50% 78 HUIR A5

Rechargeable component cells of C6~C10 are 50% charged
state after 25 cycles;

] 78 FL TG HL B C6~C 10 N 25K A 5 50% 76 FER A4S 5

Rechargeable component cells of C11~C20 are full discharged
after first cycle;

A 7S AT S CL11~C20 4 5 — N 7t At A 301 58 A AR

Rechargeable component cells of C21~C30 are full discharged
after 25" cycles;

AJ 78 HL e B C21~C30 N 25K I 3 5 56 4 i FUIRAS 5

Testing location:

T 2R A BEAS I AR AT BR 2 7]

Guangdong ESTL Technology Co., Ltd.
J7ARAR ZRSETTRA L el XS B8 — %95 1K1
176101, 201-208 %=, 470201 111
1AM 0101

Room 101, 201-208, Unit 1, & Room 201,
Unit 4, Building 1, No.9/Room 101, Unit 2,
Building 1, No.11, Zongbu 2nd Road,

Songshanhu Park, Dongguan,
Guangdong, China

Z¥45: 03-S017-1C

Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

R — PR FI S R AT TR T8RS . FELIh 04 4% 0 76 AH [R] i — 2H fEth AT RIS T.AR T.5. 5%
T.6FIT.8 AL FHI oA o Al i iy it o X3 T.7 AT DA F S TR A0 T A = T.5 i FH 3 i R 8 v b k4T
DAEE I 22 5 70 T8O ) L

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x%100

RTEARESE, THUFARHE: FER L (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

s MU AT R, M2 AR (K5 B W SR B 40 K AN R R P 5 A UL, AN e B R

Mass M of cell or battery Mass loss limit

FL A G R ) Joi B A R PR A
M<1g 0.5%
19<M<75g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than

90% of its voltage immediately prior to this procedure.

FEMRATIETAY, HMBAUHE LB Ll Tk, oMk, I Bl it i e
FTF 2 AN /N T HAEREAT 1X — U0 5T L (19 90%

%495 03-S017-1C Global Testing , Great Quality.
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Photos of Samples and Labels/# & 88 F &R

Battery Type
Battery Model
Battery Power

Battery Voltage

Capacity Of Batter, T

SR (2 ) _
2 5: 03-S017-1C Global Testing , Great Quality.
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Photos of Samples and Labels/#t 5 8 ZiriR
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Global Testing , Great Quality.
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38.3.4

Procedure / JiAB B

A
Verdict

38.34.1

Test 1: Altitude simulation / MR 1: BEEEH

P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient
temperature (20£5°C).
PRGOS R VAR R N 20+5°C, R EJTAA KT
11.6kpa IFREE I AEARDT-6 AN/,

P

Requirement / FR#EZEIR

1. Cells and batteries Mass loss limit: <0.1%.

Ff b 5 54572 <0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE R B8 J5 T F s R ANIS T 12X 58 AT T 26 L 11 90%, 1 2
SRANE T 58 4 T8 58 Fi ) R RS AT EL R

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMMN TG oA TofiAk. R LT E KA
MR A

No leakage, no venting,
no disassembly, no
rupture and no fire.

T GHER. o
iy ToR LR o E K
WA

The data see table 1.
IS W1

38.3.4.2

Test 2: Thermal test / JUiRk 2: EEFRE

Test cells and batteries are to be stored for

TR FELO A FL T A 2 R T

1. one temperature cycle: 72+2°C(6h) — -40+£2°C(6h).
— YR JEIEIF N T242°C(6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

U5 e 45 5 KT B B 1] 2 30mins

3. This procedure is to be repeated 10 times.

HE10 IRIEH

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+57C).

TEAEE R G, B e S A L AE 2025 C ISR T 4
H24 /N,

5.For large cells and batteries the duration of exposure to
the test temperature extremes should be at least 12
hours.

X TR B RO LI, R R T AR o e ) I [ 2 D
12/}

Requirements / Fr#EZR :

1. Cells and batteries Mass loss limit: <0.1%.

Bl 5 B 45 <0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it a6 o T i R s S ANIG 126 A T3 RS FU 909, 2
SRANE H T 58 A T80 5E e L R HLE

3. No leakage, no venting, no disassembly, no rupture
and no fire.

No leakage, no venting,
no disassembly, no
rupture and no fire.
T THER . o
. TR LA S T K
MR

The data see table 1.

IR A IR L

Z¥45: 03-S017-1C

Global Testing , Great Quality.
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AN TCHFR . iR, TERR AR TR KR
kA

38.3.4.3

Test 3: Vibration / JUi 3: #Ezh

1. Cells and batteries are firmly secured to the platform of
the vibration machine.

FLOORT F 22 ] 3 2 3 AR IR B 5 (I BTHED b

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PR LLIESZPE I, LA7THZ 35N ZE200Hz, AR5 1Ejk> Bl
FN7THZ N—MEH, — DMEAFFLELS 78 B0 BT R %

3. For cells and small batteries. The logarithmic frequency
sweep is as follows: from 7 Hz a peak acceleration of 1
gn is maintained until 18 Hz is reached, The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and
the frequency increased until a peak acceleration of 8 gn
occurs (approximately 50Hz), A peak acceleration of 8 gn
is then maintained until the frequency is increased to 200
Hz.

X TR AN s, B NT 25T R R4 1gn
1 f RN B2 B B 918 2%, AR JE H IR fR 47 7E0.8
K Camts1.6 oK) FEHG I B 2 i ANk B2 ik 3
8gn (BALIN50 #H22) » K KINE B AR5 7E8gn B
BAIE N 3200 24

4. For large batteries: from 7 Hz to a peak acceleration of
1 gn is maintained until 18 Hz is reached. The amplitude
is then maintained at 0.8 mm (1.6 mm total excursion)
and the frequency increased until a peak acceleration of 2
gn occurs (approximately 25 Hz). A peak acceleration of 2
gn is then maintained until the frequency is increased to
200 Hz.

PP RB M. N7 250180, PRIFL gn B KIIE L,
ELEPZIER)18 Hi2% . RIFRHIRIEIRFFFEO.8 2K Wts
1.6 ZK), FEHG AR B 2 iR RINE B IA ]2 gn (R LN
25 i 2%) . IS FEORFFE2 gn B RS B N #1200

G 32

5. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of

the cell. One of the directions of vibration must be
perpendicular to the terminal face.

X RENIEREAUS = A ELAH I B R 22T AL — T
[ G BEAT1200, SO 3N . Hed— MRS R A A
5 b T 2 L

Requirements / Fr#EZR :

1. Cells and batteries Mass loss limit: <0.1%.

Bl 5 B 452 <0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it a6 5 T i R s S ANIG 126 A T3 +EL S FU909%, 1 2
SRANTE F 558 42 8056 L R H RSN R 7

3. No leakage, no venting, no disassembly, no rupture
and no fire.

No leakage, no venting, P
no disassembly, no
rupture and no fire.
T THER. o
R T DIV T v =T
MR

The data see table 1.

FIAREE IR L

Z¥45: 03-S017-1C

Global Testing , Great Quality.
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AN TCHFR . iR, TERR AR TR KR
kA

38.3.4.4

Test 4: Shock / WA 4: #hH

Test cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

6 R A AT e il e e [ £ O AU [ R ke e B, T
PASZEERE AN F b B T T o A FRL S L il Ve
IEFELS0 gn. kRS 1R]6 msff) 2 EsZ AT v . 5l
K HE R WA I i# 50 gny BKyh B A1 11 msi = IE5% %
BEAT PR

Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BEA HLHL L 2 1 523 e ol (0 Ve P52 /N B e HL
I . /N ELTH S 6 ms Rk i 1] LUK K Rt 2 F 11
s KR E] o RS T T 19 2 2R T 5538 1 /N EAE
P o

Pulse

Battery duration

Minimum peak acceleration

150 gn or result of formula
Acceleration (gn)
Small
batteries [100850) 6ms

mass*
Whichever is smaller
50 gn or result of formula
Acceleration (gn)

Large 30000
batteries =

11ms

mass*

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.

B R B R R AR = A3 LT 19 I [7) % 2K 2 =
Bl 2% AR 32 3, 318K

Requirements / FrifE K .

1. Cells and batteries Mass loss limit: <0.1%.

Fof i BT B 4512 <0.1%

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it R0 S5 T i P s S AMIG T 12050 BT T 6 R s ) 90%, 1 22
SRANE H T 58 A2 T8 58 Fi ) HL S T L

No leakage, no venting,
no disassembly, no
rupture and no fire.
TR R o
. AR LR TEE K
WR.

The data see table 1.
MR

Z¥45: 03-S017-1C

Global Testing , Great Quality.
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3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEM ORI CHE R Tofiik. OB LA TG E KR
R

38.3.4.5 Test 5: External Short Circuit / JURR5 Fh4E % P

1. The cell or battery to be tested shall be temperature P
stabilized so that its external case temperature reaches
57+4°C.

(R EFRIG A BT IR R E (E57+4°C, LUl BSOS B L AR b
Kl EILF|57+4°C,

2. The cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

FFE SR IE AR /N T-0.1Q B S FL BEL [ BR AT R 2%, AR A
AP BEVKE RIS T+4°C 2 G IR FFFLHOIRAS L /NS L.

3. The small cell and small battery must be observed for a
further six hour for the test to be concluded and 12 hours
for large cells and large batteries

X /NI BGOSR N B b 00 U — 2D W46 AN/ A RE TR
o RFIR Y FLE AN /N Y P P 5 i I (R B 43 20 12 /8 i)

Requirements / FruEZR External temperature P
During the test and within six hours after test, the cells or |N°t exceed 170°C
batteries. HPRIRIEA L 170°C
EM B FE R DL 2 J56 AN/INEF P, HES B A A No disassembly, no
1. External temperature not exceed 170°C. ;%i‘};f a;dﬁ;;f;ef;g

VE B AL o ERZN Al
HNEIRFEAERIE170C . RELE R

2. No disassembly, no rupture and no fire.

. - , . The data see table 1.
FEM LTGRO E KR KA . ——
38.3.4.6 Test 6: Impact / Crush / Jili&6: # / HFE P
Impact (applicable to cylindrical cells not less than 18mm N/A
in diameter).
fiedy GEM T EAANT18 KR EME L) .
1. The test sample cell or component cell is to be placed N/A

on a flat smooth surface.

U FLOS BT A RS TR T TE Y T i) R T

2. A 15.8mm+0.1mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg + 0.1kg mass is to be dropped
from a height of 61 £ 2.5 cm at the intersection of the bar
and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal
drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

—HR3L6 A F AN R AT RAFE 0, FEER15.82 K+
0.1%=K, KEE/D6EK, sifybiKimr~f, W%
ZKE K91 Tw+0.1T i EENGL + 2.5/H K
1o AL R VA BV IR AE AL, A — AN LT3 B

%495 03-S017-1C Global Testing , Great Quality.
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BT e A B B i /) ) T LT B B I DA ) . T
ELHUEBETE T 51 ST 5 KT SRR T S0 R8T
T

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

sz el e, PR P I R AT O S RO R
HL I EAR15.822 K0, 122 K25 MR T M A B . B —
e sz — Ik fidi.

Requirements / frifEEK N/A

1. Test cells or component cells external temperature not
exceed 170°C.

PO BTG AP R 4 e e 2R T L P2 L AN I 170°C
2. No disassembly and no fire within six hours of this test.

WIS AE R E6 NI 2 A, NEMRA AT E KR KL

Crush (applicable to prismatic, pouch, coin/button cells P
and cylindrical cells less than 18mm in diameter).

FE GER TR, 8%, h/dindSsmeEs/hT18
SRR LD .

1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN + 0.78
of approximately 1.5 cm/s at the first point of contact. The [kN.

crushing is to be continued until the first of the three Wi Ak 3113 T4k
options below is reached. +0.78 T4

W A E T ST AP (B B, 457 s 0 BE &
IR, RS — AN i IR K2 1.5 JEOKIFD . FEIE
FRELiEAT, BEBHILLF =gl —:

(a) The applied force reaches 13 kN + 0.78 kN.

AN 1158013 F4+0.78 T4

(b) The voltage of the cell drops by at least 100 mV.

LA FELE R B 22 /0100 224K

(c) The cell is deformed by 50% or more of its original
thickness.

R AR T IE SR )5 L 509% DA L.

2. A prismatic or pouch cell shall be crushed by applying
the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AT Bl AR 2 r s N7 A e B P — Tt s o 411/ T T+
JSE I HEAY- P S T e o A T HL RS N D5 2 e L) 7 ()
it

Requirements / FrifE 5K : External temperature P

1. Cells external temperature not exceed 170°C. not exceed 170°C

Fh 5 P T ) 6 42 AL A3 170°C SRERIR AL 170°C
No disassembly, no

2. No disassembly no rupture and no fire within six hours X

of this test rupture and no fire.
RIGLETUE6 AT 2 P, R 2 5 BT A 1 ﬁfg;}(?ﬁ%ﬂ%%
TR T KR KL i .

%495 03-S017-1C Global Testing , Great Quality.




The data see table 2.
T E e 2R 2.

38.3.4.7

Test 7: Overcharge / IR 7: ;7

1. The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

A2 {3 | A B die AR 45 70 B FELJRONS R 7

2. The minimum voltage of the test shall be as follows:
AR )N L A

a) When the manufacturer's recommended charge
voltage is not more than 18 V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22 V..

A0 SR 3 A LA 7 L R S AN A8V, AR B/ 78
P R I ) 3 P s R i K 7 HE H IS ) PP A B A2 22V 2
BN

b) When the manufacturer's recommended charge
voltage is more than 18 V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.

P SR 3 R A P 78 P R LS R A8V, AT Y e/ TS R
FL S N | bR R B R TS F AL 1.2 5

3. Tests are to be conducted at ambient temperature. The
duration of the test shall be 24 hours.

2045 CHIMIFIRE T, kg0 Frs:24 /I .

The voltage of the test
is 67.2V, and the
current is 100A. / ljiz
B 5 N67.2V, BN
100A.

Requirements / ik Z K :
No disassembly and no fire within seven days of this test.

IR HE A AR TP AR S5 7 RN, NI AT KL
FRE

No disassembly and no
fire.

TR FITCE KIS .
The data see table 2.

[ E s WK 2,

38.3.4.8

Test 8: Forced discharge / Jll3& 8: 3

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

205 CHIMIRIE T, A S IERTEL2V W E T IR
R TRR RO, B YRR LA RN HE IR IR
38 8 S PR B ORBOHE LA o

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

B3 24 RN (1 L BH 7y 5 et R G, T BEAS
25 A TR LT o R RS R REAT Sl O, TR (]
(ZINERF) 7 88T L AUE 5 B AR 4R il AL IR (22 80)

Requirements / FriEE K
No disassembly and no fire within seven days of this test.

WIGHE ARG Th IR S 7 RN, NLTE AR AN LA K3
RRA

No disassembly and no
fire.

TCRRARRTCE KIS .
The data see table 2.

IR A A2

Z¥45: 03-S017-1C

Global Testing , Great Quality.
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Table 1: T1-T5/#&1. R%1-AKS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
Noé / Eén”n test / Eﬁt@ﬁﬁﬁ test / A6 T simulation MR 2: JELRE S0 MR 3: TR MR 4: phat Short Circuit
G Jii i (kg) HUE(V) AR e R Mk 5: SN B
Mass Change Mass Change Mass Change Mass Change ratio Temp. ('C)
loss(%) ratio loss(%) ratio loiS((:./O) ratio I;)si(%) HL I L (96) EJE (C)
JRESR | BIEL(%) | FEA | BIEH(%) | RESUR | BIEH%) | FEBIR(%)
(%) (%) (%)
B1 50.63 54.32 0.000 99.94 0.000 99.41 0.000 100.00 0.000 100.00 57.7
B2 50.61 54.35 0.000 99.93 0.000 99.39 0.000 100.00 0.000 100.00 57.8
B3 50.65 54.33 0.000 99.94 0.000 99.37 0.000 100.00 0.000 100.00 57.7
B4 50.62 54.38 0.000 99.91 0.000 99.34 0.000 100.00 0.000 100.00 58.0
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Table 2: T6-T8/ 3 2. A% 6- 1A% 8

Test 6:-4mpaet/ Crush Test 7: Overcharge Test 8: Forced discharge
1 R6: fEk/ 4t [ MAA7 53k 7 [ MR8 i i
Sample | OCVprior | Temp. (C)/| Sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No./Fefh | Otest/ ik | R (C) | peisis | test/ Wi | mE |/ RBRTHREW)
gyt | SATRIE F(V)
V)
C1 3.280 23.1 B5 54.35 Cl1 3.122
C2 3.286 22.6 B6 54.37 C12 3.118
C3 3.281 24.2 B7 54.34 C13 3.110
ca 3.285 22.7 B8 54.34 c14 3.120
C5 3.280 22.6 - - C15 3.131
C6 3.283 23.7 - - C16 3.124
c7 3.284 22.8 - - C17 3.116
cs 3.282 24.3 - - c18 3.121
C9 3.287 23.9 - - C19 3.108
C10 3.283 225 - - C20 3.113
- - - - - c21 3.115
- - - - - c22 3.107
- - - - - c23 3.120
- - - - - C24 3.115
- - - - - C25 3.117
- - - - - C26 3.122
- - - - - c27 3.104
- - - - - c28 3.131
- - - - - C29 3.123
- - - - - C30 3.120

ZYEHS . 03-S017-1C
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--- End of Report ---
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Declaration

1 AR TR HEN . SR RS A4 TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. RS IAR A A AU BT R 2 F R TR A A I6 B AL H

Objections to the test report must be submitted to ESTL within 15 days.
3. RAARK = P[RR, AFHR R AR .

Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.

4. B LN SR BERE S R TR, R ORAIE AR A4 AR UL S BT AR R, 5 DA ARG I B S, AN AR AT
AR BT AE

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’'s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. ARG OB 5 11 55
The test report is valid for the tested samples only.

6. AR 0 T A I B PR 2 D AR AT A 2 e G B A5 sl A A TN P AT EB R A 5%

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
7. RAREIREOER
The test report is invalid if altered.
8. ARk ToA N AR S TR 8 AT TR
This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. AR A CMAT L ENRE, ARAHSUEMEN, A m A KR LT K BT ] XU A2 BT
T

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.



